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NINGBO DOWEDO INTERNATIONAL TRADE CO., LTD 

RM603, NO.203, LANTIAN ROAD, HAISHU, NINGBO, CHINA

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : BRASS TUBE

Sample No. : NBMLM150800112 

Test item : Tensile Test, Hardness Test, Thickness Test, Dimension Measurement 

Date of Receipt  : Aug.08,2015 

Test Period  : Aug.08,2015 to Aug.19,2015 

     

Test result(s)    : For further details, please refer to the following page(s) 

******** To be continued******** 

 
 

 
 
 
 
 
 
 
 
 
 
Signed for SGS-CSTC Standards 
Technical Services Co., Ltd 
 
 
 
Lan Jia 
Authorized signatory 

 

 

 


